

CONFIDENT CYGNUS, KOTTAYAM							
CUBE TEST RESULT – BLOCK B							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	17-07-25	OHT Domestic – Side wall	M30	20	30	21.38	30.74
2	01-08-25	Swimming pool – Deck Slab	M30	20	30	22.36	30.37
3	04-08-25	OHT (Fire & Flush) – Base Slab	M30	20	30	20.37	30.00